GT S Global United Technology Services Co., Ltd.

Report No.: GTSL202104000288F01

TEST REPORT

Applicant: Hunan GM innovation technology co.,Ltd

Address of Applicant: No.46 Jiefang East Road,Furong District,Changsha City,Hunan
Province,China
Manufacturer/Factory: Hunan GM innovation technology co.,Ltd

Address of No.46 Jiefang East Road,Furong District,Changsha City,Hunan

Manufacturer/Factory: PTG e

Equipment Under Test (EUT)

Product Name: Vaxis wireless video system

Model No.: Vaxis Atom 600 KV TX; Vaxis Atom 600 KG TX
Vaxis Atom 600 ZV TX; Vaxis Atom 600 ZG TX

Trade Mark: N/A

FCC ID:

2AJOF-ATOM600KV-TX
Applicable standards: FCC CFR Title 47 Part 15 Subpart E Section 15.407

Date of sample receipt: April 28, 2021

Date of Test: April 28 ~ May 12, 2021
Date of report issue: May 12, 2021
Test Result : PASSIS

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Robinson Luo

Laboratory Manager
This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in

full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver. Page 1 of 76
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4 Test Summary

Report No.: GTSL202104000288F01

Test Item Section in CFR 47 Result
Antenna requirement 15.203 PASS
AC Power Line Conducted Emission 15.207 PASS
Peak Transmit Power 15.407(a)(1) PASS
Power Spectral Density 15.407(a)(1) PASS
Undesirable Emission 15.407(b)(6), 15.205/15.209 PASS
Radiated Emission 15.205/15.209 PASS
Band Edge 15.407(b)(2) PASS
Frequency Stability 15.407(q) PASS

Remark:

Pass: The EUT complies with the essential requirements in the standard.

4.1 Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB (2)
Radiated Emission 200MHz-1GHz 3.9679dB (2)
Radiated Emission 1GHz-18GHz 4.29dB (2)
Radiated Emission 18GHz-40GHz 3.30dB (2)

AC Power Line Conducted
) 0.15MHz ~ 30MHz 3.44dB Q)
Emission

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.
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5.

General Information

General Description of EUT

Report No.: GTSL202104000288F01

Product Name:

Vaxis wireless video system

Model No.: Vaxis Atom 600 KV TX; Vaxis Atom 600 KG TX
Vaxis Atom 600 ZV TX; Vaxis Atom 600 ZG TX

Serial No.: N/A

Hardware Version: HDIP_SDI_TX

Software Version: 1.1.5S

Test sample(s) ID:

GTSL202104000288-1

Sample(s) Status:

Engineer sample

Operation Frequency: Number
Band Mode Lleanency of
Range(MHz)
channels
U-NIl Band | IEEE 802.11a 5180-5240 4
IEEE 802.11n/ac 20MHz 5180-5240 4
Modulation technology: OFDM(BPSK/QPSK/16QAM/64QAM)
MIMO: 802.11n
SISO: 802.11a,802.11n
Antenna Type: External Antenna
Antenna gain: Antenna number: 2
ANTA:2.96dBi
ANTB:2.96dBi
MIMO technology Directional gain=5.97dBi
Power supply: DC 16.8V
Channel list for 802.11a/802.11n (HT20)
Channel Frequency Channel Freguency Channel Frequency Channel Frequency
36 5180MHz 40 5200MHz 5220MHz 48 5240MHz

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202104000288F01

5.2 Test mode
Transmitting mode Keep the EUT in transmitting with modulation..
Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.
We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:
Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.
Mode Data rate
802.11a (SISl mode) 6 Mbps
802.11n(HT20) (SISI mode) MCS 0
802.11n(HT20) (MIMO mode) MCS 8
5.3 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
e FCC —Registration No.: 381383
Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383.
e |IC —Registration No.: 9079A
The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A
e NVLAP (LAB CODE:600179-0)
Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP). LAB CODE:600179-0
5.4 Test Location
All tests were performed at:
Global United Technology Services Co., Ltd.
Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, sBaoan District, Shenzhen, Guangdong, China 518102
Tel: 0755-27798480
Fax: 0755-27798960
5.5 Description of Support Units

None. 1. Vaxis wireless video system

Manufacturer: Lenovo
Model: Vaxis Atom 500 SDI
S/N: K600R21010063

2.LED TV
Manufacturer: Hisense
Model: LED32K300
S/N: N/A

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL202104000288F01

3. Digital high definition infrared hemisphere camera
Manufacturer: OSUN
Model: HD-SD
S/N: N/A

4. HDMI Cable

Manufacturer: PHILIPS
Model: 6118E
S/N: N/A

5. Lithium lon Rechargeable Battery
Manufacturer: YINCHEM
Model: YC-135S
Output: DC 16.8V

5.6 Deviation from Standards

None.

5.7 Abnormalities from Standard Conditions

None.
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Report No.: GTSL202104000288F01

6 Test Instruments list
Radiated Emission:
3 Inventory Cal.Date Cal.Due date

Item Test Equipment Manufacturer Model No. N i) e
R S(e:r:; rr'?b“eer"ho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 25 2020 |June. 24 2021

I p SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 25 2020 |June. 24 2021
Double -ridged SCHWARZBECK
5 e b MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 252020 |June. 24 2021
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June. 25 2020 |June. 24 2021
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June. 25 2020 |June. 24 2021
9 Coaxial Cable GTS N/A GTS211 | June. 252020 |June. 24 2021
10 Coaxial cable GTS N/A GTS210 | June. 252020 |June. 24 2021
11 Coaxial Cable GTS N/A GTS212 | June. 25 2020 |June. 24 2021
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | June. 252020 |June. 24 2021
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 | June. 252020 |June. 24 2021
& AFS33-18002

14 | Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 252020 |June. 24 2021
15 Band filter Amindeon 82346 GTS219 | June. 252020 |June. 24 2021
16 Power Meter Anritsu ML2495A GTS540 | June. 25 2020 |June. 24 2021
17 Power Sensor Anritsu MA2411B GTS541 | June. 25 2020 |June. 24 2021
1 ideiand pRadic Rohde & Schwarz CMW500 GTS575 | June. 252020 |June. 24 2021

Communication Tester

19 Splitter Agilent 11636B GTS237 | June. 252020 |June. 24 2021
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 25 2020 |June. 24 2021
21 Disiioaln SCHWARZBECK BBHA 9170 GTS579 | Oct. 182020 | Oct. 17 2021

hornantenne

22 Amplifier TDK PA-02-02 GTS574 Oct. 18 2020 Oct. 17 2021
23 Amplifier TDK PA-02-03 GTS576 Oct. 18 2020 Oct. 17 2021
Sal |l S::leyfeprec"um Rohde & Schwarz FSP GTS578 | June. 252020 |June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Conducted Emission
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. el Gl | s )
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May.15 2019 | May.14 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 | June. 25 2020 [June. 24 2021
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June. 25 2020 [June. 24 2021
ENV216 2-L-V-
4 NETZNACHB.DE ROHDE&SCHWARZ ENV216 GTS226 June. 25 2020 |June. 24 2021
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 | June. 25 2020 [June. 24 2021
8 Absorbing clamp i MDS21 GTS229 | June. 25 2020 |June. 24 2021
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTD565 | June. 25 2020 |June. 24 2021
RF Conducted Test:
; ) Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. e e
1 MXA Signal Analyzer Agilent N9020A GTS566 June. 25 2020 June. 24 2021
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 25 2020 June. 24 2021
3 Spectrum Analyzer Agilent E4440A GTS533 June. 25 2020 June. 24 2021
Al G dl Sid el Agilent N5182A GTS567 | June. 25 2020 June. 24 2021
Generator
il g e o Sl Agilent E4428C GTS568 | June. 252020 June. 24 2021
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 25 2020 June. 24 2021
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 25 2020 June. 24 2021
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 25 2020 June. 24 2021
Chamber
General used equipment:
: Inventory Cal.Date Cal.Due date
| T E M f M | No.
tem est Equipment anufacturer odel No i ) il
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 25 2020 |June. 24 2021
2 Barometer ChangChun DYM3 GTS255 June. 25 2020 |June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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7.1

Report No.: GTSL202104000288F01

Test results and Measurement Data

Antenna requirement:

Standard requirement: | FCC Part15 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antennas are external antenna, the best case gain of the antennas are 2.96dBi.

TP TP LU AN ‘

i o CURSUR 1

. Q\
M
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7.2 Conducted Emissions

Report No.: GTSL202104000288F01

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz
Class / Severity: Class B
Receiver setup: RBW=9KHz, VBW=30KHz
Limit: Limit (dBuV)
Frequency range (MHz) e Biae
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure

The E.U.T and simulators are connected to the main power through a line
impedance stabilization network(L.l.S.N.). The provide a 50ohm/50uH
coupling impedance for the measuring equipment. The peripheral devices
are also connected to the main power through a LISN that provides a
500hm/50uH coupling impedance with 50ohm termination. (Please refers
to the block diagram of the test setup and photographs). Both sides of
A.C. line are checked for maximum conducted interference. In order to
find the maximum emission, the relative positions of equipment and all of
the interface cables must be changed according to ANSI C63.10:2013 on
conducted measurement.

Test setup: Reference Plane
LISN | LISN
40cm 80cm
UX ﬁm AC power
Equipment E.U.T
EMI
Receiver
Test table/Insulation plane
Famark
EUT Equipment Linder Test
LISN L ine impedence Stabilization Network
Test table haight=0 8m
Test Instruments: Refer to section 6 for details
Test mode: Refer to section 5.2 for details
Test environment: Temp.: 25°C Humid.: ‘ 52% ‘ Press.: 1012mbar
Test voltage: DC 16.8V
Test results: Pass

Remark: EUT is only power by battery, So it is not applicable for this test.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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7.3 Emission Bandwidth and 99% Occupied Bandwidth

Test Requirement:

FCC Partl5 E Section 15.407

Test Method:

KDB 789033 D02 General U-NIl Test Procedures New Rules v02r01

Limit:

N/A

Test setup:

Spectrum Analyzer

o o o
"“-\ o o
e o |

A RO

Non-Conducted Table

Ground Reference Plane

Test procedure:

According to KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01.

Test Instruments:

Refer to section 6 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Measurement Data:

99% Occupied Bandwidth (MHz) 26dB Occupied Bandwidth (MHz)
CH. | Frequency 802.11a 802.11n(HT20) 802.11a 802.11n(HT20)
No. (MHz)

ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B
36 5180 16.532 | 16.487 | 17.641 | 17.640 23.85 2344 | 2219 | 23.08
48 5240 16.696 | 16.625 | 17.816 | 17.760 27.13 26.06 | 2552 | 25.45

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test plots as followed:

Report No.: GTSL202104000288F01

802.11a mode (antenna-A)

802.11n(HT20) mode (antenna-A)

[Er————T
A 112521 39 M3
Radia Std: None

Center Freq: 5180000000 GHz

Center Freg S 150000000 GHz Trig: Free Run ‘AvglHold: 100/100

#Atten: 30 dB Radio Device: BTS

MFGain:Low

Ref Offset 289 dB
Ref 22.89 dBm

S
k4

=
AR ke

Span 30 MHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 20.4 dBm
16.532 MHz
-25.321 kHz % of OBW Power

23.85 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Koo Soectm Antyee - Dxcupied W
] 11:48:48 0

Center Freq: 5180000000 GHz Radia Std: Nene

- Trig: FraeRun AvglHold: 100/100

FGain:Low Atten: 30 dB

3
Center Freq 5.180000000 GHz

Radio Device: BTS

Ref Offset 2.89 dB
Ref 22.89 dBm

= i A x A
P T T b LT revs oy

Span 30 MHz

ICenter 5.18 GHz
Sweep 1.333 ms|

#Res BW 200 kHz #VBW 620 kHz

Total Power 20.0 dBm

Occupied Bandwidth
17.641 MHz
-17.984 kHz
2219MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Ermor % of OBW Power

x dB Bandwidth

5180

5180

39:03 04 M3,

Radio St Nore

Center Freq: 5.240000000 GHz

Center Freq 5.240000000 GHz

AFGain:Low

Trig: Free Run ‘Avg|Hold: 1001100

#Amen: 30 dB Radio Device: BTS
Ref Offset 284 dB
Ref 22.84 dBm

; e b Wi
A ey " e Ty

o
Tl P

=
ry e Wit

Span 30 MHz

Center 5.24 GHz
Sweep 1.333 ms|

#Res BW 200 kHz #VBW 620 kHz

Total Power 20.6 dBm

Occupied Bandwidth
16.696 MHz
54.038 kHz
27.13 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

11:50:57 4 My

Center Freq: 5.240000000 GHz Radia Std: None

- Trig: Free Run AvglHold: 1001100

E Gain:Low #Anen: 30 4B Radic Device: BTS
Ref Offset 284 dB
Ref 22.84 dBm

preemrme UL L S {-Al\. L e .

'

S
Wi

Span 30 MHz,
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 200 kHz

#VBW 620 kHz

Occupied Bandwidth Total Power 20.6 dBm

17.816 MHz
-27.135 kHz % of OBW Power
25.52 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5240

5240
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Report No.: GTSL202104000288F01

802.11a mode (antenna-B)

802.11n(HT20) mode (antenna-B)

Center Freq: 5.180000000 GHz
—». Trig: FreeRun ‘Avg|Hold: 1001100
#Atten: 30 dB

Ref Offset 289 dB
Ref 22.89 dBm

e e

" n“‘l"‘
= ,_‘,!.»-mr'l"‘“‘\‘

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 20.2 dBm

16.487 MHz
-9.840 kHz
23.44 MHz

% of OBW Power 99.00 %
xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

03:24:08 PM May O
Radia Std: None

Radio Device: BTS

Sweep 1.333 ms|
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[

03:46.:07 PM Mz,
Radia Std: None
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- Trig: Free Run AvglHold: 1001100
#amen: 30 4B Radic Device: BTS

Ref Offset 289 dB
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Occupied Bandwidth Total Power 20.2 dBm

17.640 MHz
-8.163 kHz % of OBW Power
23.08 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5180
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[ Keysight Spectrum Amstyzes - Occupied BV

g 1 3

Cener Fraq: 5.240000000 GHz

Center Freq 5.240000000 GHz T g Hold: 1001100
HAtten: 30 dB

Ref Offset 284 dB
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Total Power 20.6 dBm
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% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
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03:31:22 PMb
Radio Std: None

Radio Device: BTS
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Canter Freq; 5.240000000 GHz Radio Sta: None

- Trig: FraeRun ‘AvglHold: 100/100
#Atten: 30 dB

5.240000000 GHz
Radio Device: BTS
Ref Offset 2.84 dB
Ref 22.84 dBm
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e
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Center 5.24 GHz
#Res BW 200 kHz

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 20.5 dBm
17.760 MHz
-23.913 kHz % of OBW Power

25.45 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Ermor
x dB Bandwidth

5240

5240

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data
for this channel to be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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7.4 Peak Transmit Power

Report No.: GTSL202104000288F01

Test Requirement:

FCC Partl5 E Section 15.407

Test Method:

KDB 789033 D02 General U-NIl Test Procedures New Rules v02r01

Limit: Frequency band L
(MH2) Limit
<1W(30dBm) for master device
il al <250mW (23.98dBm) for client device
d <250mW (23.98dBm) for client device or
Sl el 11dBm-+10logB*
i <250mW (23.98dBm) for client device or
S ey 11dBm-+10logB*
Remark: *Where B is the 26dB emission bandwidth in MHz.
The maximum conducted output power must be measured over any
interval of continuous transmission using instrumentation calibrated in
terms of an rms-equivalent voltage.
Test setup: Power Meter

oco;
s e o |

o s ] |

ooo

=y = E.U.T
@

Non-Conducted Table

Ground Reference Plane

Test procedure:

Measurement using an RF average power meter

@

(ii)

(iii)
(iv)

Measurements may be performed using a wideband RF power
meter with a thermocouple detector or equivalent if all of the
conditions listed below are satisfied

a) The EUT is configured to transmit continuously or to transmit
with a constant duty cycle.

b) At all times when the EUT is transmitting, it must be
transmitting at its maximum power control level.

¢) The integration period of the power meter exceeds the
repetition period of the transmitted signal by at least a factor of
five.

If the transmitter does not transmit continuously, measure the
duty cycle, x, of the transmitter output signal as described in
section B).

Measure the average power of the transmitter. This measurement
is an average over both the on and off periods of the transmitter.

Adjust the measurement in dBm by adding 10 log(1/x) where x is
the duty cycle (e.g., 10log(1/0.25) if the duty cycle is 25 percent).

Test Instruments:

Refer to section 6 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Measurement Data

Report No.: GTSL202104000288F01

Frequency Duty cycle Duty Factor
Modulation (MHz) ANTENNA-A | ANTENNA-B | ANTENNA-A | ANTENNA-B
5180 95.18% 95.26% 0.21 0.21
802.11
i 5240 95.14% 95.28% 0.21 0.21
5180 95.17% 95.29% 0.21 0.21
802.11n(HT20
i ) 5240 95.26% 95.30% 0.21 0.21
802.11a mode
Measured Power (dBm) Output Power (dBm) Limit
Gl RIS ouelICY Dty (dBm | Result
Mo (MHz) ANFSESANTA AT (Bacior ANT ANT | ANT )
A B A+B A B A+B
36 5180 14.94 14.49 -- 0.21 15.15 14.70 -
23.98 | Pass
48 5240 1458 | 14.50 -- 0.21 14.71 14.99 -
802.11n(HT20) mode
Output Power
Measured Power (dBm) 7t Limit
CH Frequency Duty (dBm) (dBm | Result
No. (MHz) ANT ANT ANT Factor ANT ANT ANT )
A B A+B A B A+B
36 5180 1401 | 14.49 | 16.22 0.21 14.22 14.70 16.43
23.98 | Pass
48 5240 14.53 14.43 15.93 0.21 14.74 14.64 16.14

Note: Output Power = Measured Power + Duty Factor
Duty Factor = 10 log (1/Duty Cycle)

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test plots as followed:

Report No.: GTSL202104000288F01

802.11a mode (Antenna A)

802.11n(HT20) mode (Antenna A)

[ Kepight Spectrum Ansbyzer - Swept 5.
g kT

Ceter Freq $.180000000 GHz

Avg Type: Log-Pwr
—». Trig: FreeRun
#Aten: 30 dB
00 ms

Ref Offset 2,89 dB 13.56 dBm

Ref 20.00 dBm

Center 5.180000000 GHz an 0 Hz

Res BW 1.0 MHz

Sp:
Sweep 100.0 ms (10001 pts)

#VBW 3.0 MHz

Swept

Avg Typs: Log-Pwr

i -
Center Freg 5.180000000 GHz

Fast -s- Trig: FreeRun
1FGain:Law #Amen: 30 4B
Mkr1 18.75 ms]

Ref Off: dB
Ref 20.00 dBm 10.69 dBm

Center 5.180000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

5180

5180

[ Kepight Spectrum Ansbyzer - Swept 5.
g kT

Center Freq 5.240000000 GHz
PHO: Fast —+—  T7ig: Free Run

IFGainiLow #htten: 30 dB

Ref Offset 284 dB
Ref 20.00 dBm

Center 5.240000000 GHz Span 0 Hz

#VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Res BW 1.0 MHz

[ Keysight Spectrum Anshyzer - Swept 54
o -

Center Freq 5.240000000 GHz Avg Type: Log-Pwr
PRO:Tast ~»- Trig: FreeRun

IFGainlaw Atten: 30 dB

Ref Dff: dB
Ref 20.00 dBm

Center 5.240000000 GHz ‘Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

5240

5240

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTSL202104000288F01

802.11a mode (Antenna B)

802.11n(HT20) mode (Antenna B)

[ Kepight Spectrum Anelyze: - Swest 54
g -

Center Freq 5.180000000 GHz Avg Type: Log-Pwr
F Gt e #Anen: 30 dB

Ref Offset 2,89 dB

Center 5.180000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts Res BW 1.0 MHz

[ Kepuight Spectrum Anshyzer - Swegt 54
i«

iR 12 S Ref Offset 269 dB
v Ref 20.00 dBm - 10 dBjdly  Ref 20.00 dBm

Span 0 Hz Center 5.180000000 GHz

. Center Freq 5.180000000 GHz g Type: Log-Pur
N it o Trig: Free Run ; -

NO: Fast >~ Trig: Free Run
1FGain:Law #Anen: 30 dB

Span 0 Hz
#VEW 3.0 MHz Sweep 100.0 ms (10001 pts)

5180

5180

[ Kepight Spectrum Ansbyzer - Swept 5.
g kT

[

Ref Offset 284 dB
Ref 20.00 dBm

Center 5.240000000 GHz P
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Span 0 Hz

== [ Keysight Spectrum Anshyzer - Swept 54

Ref Offset2.84 dB
0cBidlv  Refl 20.00 dBm

(Center 5.240000000 GHz
Res BW 1.0 MHz

Center Freq 5.240000000 GHz Avg Type: Log-Par z _ Center Freq 5.240000000 GHz Avg Typs: Log-Pwr
PHO: Fast —+—  1rig: FreeRun =
IFGain:Low #Atten: 30 dB

RO Fast —»—  Trig: FreeRun
IFGaindow aAtien: 30 4B

‘Span 0 Hz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

5240

5240

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data
for this channel to be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 20 of 76




GTS

Report No.: GTSL202104000288F01

802.11n(HT20) mode (Antenna A)

802.11a mode (Antenna A)

[ E——————
g -

11:24:23 4 M3y 0
Radia Std: None

Center Freq 5.180000000 GHz C-m-rFr-:u: 180000000 GHz

s Trig:Free ‘Avg|Hold: 1001100
#Atten: 30 dB Radio Device: BTS

Ref Offset 289 dB
Ref 22.89 dBm

#VBW 3 MHz
Power Spectral Density

-58.07 dBm /Hz

Channel Power

14.94 dBm / 20 MHz

[ Keysight Spectrum Andlycet - Chinnel Powsr
i«

Center Freq 5.180000000 GHz

Ref Offset 289 dB
Ref 22.89 dBm

Channel Power

14.01 dBm /20 MHz

Center Freq: 5180000000 GHz
- Trig: Free Run
#amen: 30 4B Radic Device: BTS

114034 2
Radia Std: None
AvglHold: 1001100

Span 30 MHz,
Sweep 1ms)

#VBW 3 MHz
Power Spectral Density

-59.00 dBm /Hz

5180

5180

[ ¥eymioh Spectrum Anabyeer - Charmel Pamer
L 3 11:38:45 a0
Cener Fraq: 5.240000000 GHz Radio Std: None

Center Freq 5.240000000 GHz T raiHold: 1001100

#Atten: 30 dB Radio Device: BTS

Ref Offset 284 dB
Ref 22.84 dBm

#VBW 3 MHz

Power Spectral Density

-58.43 dBm /Hz

Channel Power

14.58 dBm / 20 MHz

[ Keysight Spectrum Ansiyzer - Channel Power
i«

5.240000000 GHz

Ref Offset 2.84 dB
Ref 22.84 dBm

Channel Power

14.53 dBm /20 MHz

- Trig: FraeRun ‘AvglHold: 100/100

11:50:45 44 May
Canter Freq: 5.240000000 GHz Radio Std: None

Atten: 30 dB Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-58.48 dBm /Hz

5240

5240
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Report No.: GTSL202104000288F01

802.11a mode (Antenna B)

802.11n(HT20) mode (Antenna B)

[ E——————
g -

Center Freq 5.180000000 GHz

AFGain:Low

Center Freq: 5.180000000 GHz
—». Trig: FreeRun ‘Avg|Hold: 1001100
#Atten: 30 dB

Ref Offset 289 dB
= Ref 22.89 dBm

#VBW 3 MHz
Power Spectral Density

-58.52 dBm /Hz

Channel Power

14.49 dBm / 20 MHz

03:12:45 PM May 07, 2
Radia Std: None

Radio Device: BTS

[ Keysight Spectrum Andlycet - Chinnel Powsr
i«

03:45:54 PMMay 0
Radia Std: None

Center Freq 5.180000000 GHz

Center Freq: 5180000000 GHz
- Trig: Free Run AvglHold: 1001100
#amen: 30 4B Radic Device: BTS
Ref Offset 289 dB
Ref 22.89 dBm

Span 30 MHz,
Sweep 1ms)

#VBW 3 MHz
Power Spectral Density

-58.52 dBm /Hz

Channel Power

14.49 dBm /20 MHz

5180

5180

[ ¥eymioh Spectrum Anabyeer - Charmel Pamer

g ko 3

Cener Fraq: 5.240000000 GHz

Center Freq 5.240000000 GHz T raiHold: 1001100
HAtten: 30 dB

Ref Offset 284 dB
Ref 22.84 dBm

#VBW 3 MHz

Power Spectral Density

-58.51 dBm /Hz

Channel Power

14.50 dBm / 20 MHz

03:30:52 P May 07, 2021
Radio Std: None

Radio Device: BTS

[ Keysight Spectrum Anshyzer - Channel Power i |aim)
g« 33 PMMay 07, 2021

Center Freq 5.240000000 GHz Radio Std: None

FGain:Low

Canter Freq; 5.240000000 GHz
‘AvglHold: 100/100

- Trig: FraeRun

Atten: 30 dB Radio Device: BTS

Ref Offset 2.84 dB
Ref 22.84 dBm

#VBW 3 MHz

Power Spectral Density

-58.58 dBm /Hz

Channel Power

14.43 dBm /20 MHz

5240

5240

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data
for this channel to be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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Report No.: GTSL202104000288F01

7.5 Power Spectral Density

Test Requirement:

FCC Partl5 E Section 15.407

Test Method:

KDB 789033 D02 General U-NII Test Procedures New Rules v02r01

Limit:

Frequency band

(MH2) Limit

5150-5250 <17dBm in 1MHz for master device

<11dBm in 1MHz for client device

5250-5350 <11dBm in 1MHz for client device

5470-5725 <11dBm in 1MHz for client device

Remark: The maximum power spectral density is measured as a
conducted emission by direct connection of a calibrated test instrument

to the equipment under test.

Test setup:

Spectrum Analyzer

e o
""'-\ o o
e o

A RO

Non-Conducted Table

Ground Reference Plane

Test procedure:

1) Create an average power spectrum for the EUT operating mode
being tested by following the instructions in section E)2) for measuring
maximum conducted output power using a spectrum analyzer or EMI
receiver: select the appropriate test method (SA-1, SA-2, SA-3, or
alternatives to each) and apply it up to, but not including, the step
labeled, “Compute power...”.

2) Use the peak search function on the instrument to find the peak of the
spectrum.

3) Make the following adjustments to the peak value of the spectrum, if
applicable:

a) If Method SA-2 or SA-2 Alternative was used, add 10 log(1/x),
where x is the duty cycle, to the peak of the spectrum.

b) If Method SA-3 Alternative was used and the linear mode was
used in step E)2)g)(viii), add 1 dB to the final result to compensate for
the difference between linear averaging and power averaging.

4) The result is the PSD.

Test Instruments:

Refer to section 6 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Report No.: GTSL202104000288F01

Measurement Data

Frequency Duty cycle Duty Factor
Modulation (MHz) ANTENNA-A ANTENNA-B | ANTENNA-A | ANTENNA-B
5180 95.18% 95.26% 0.21 0}l
802.11
g 5240 95.14% 95.28% 028 0.21
5180 95.17% 95.29% 0.21 0.21
802.11n(HT20

i ) 5240 95.26% 95.30% 0.21 iz

802.11a mode

Measured PSD Total PSD
CH | Frequency (dBm/MH?z) Duty Power(dBm/MHz) Limit 2
No. (MHz) ANT ANT ANT Factor | ANT ANT ANT (dBm/MHZz)
A B A+B A B A+B
36 5180 5.162 4,770 -- 0.21 5.372 4,980 -- 11 Pass
48 5240 4.690 4,779 -- 0.21 4,900 4,989 -- 11 Pass
802.11n(HT20) mode
Measured PSD Total PSD
CH | Frequency (dBm/MHZz) Duty Power(dBm/MHz) Limit =Ll
No. (MHz) ANT ANT ANT Factor | ANT ANT ANT (dBm/MHZz)
A B A+B A B A+B
36 5180 4,227 4.441 6.264 0.21 4.437 4.651 6.474 11 Pass
48 5240 4.816 4.632 5.819 0.21 5.026 4.842 6.029 11 Pass

Note: Output Power = Measured Power + Duty Factor
Duty Factor = 10 log (1/Duty Cycle)
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Test plots as followed:

Report No.: GTSL202104000288F01

802.11a mode (Antenna A)

802.11n(HT20) mode (Antenna A)

[ it Spectrum Anedyze: - Swest 54

vg Ty RMS
Center Freq 5.180000000 GHz . Trig:FresRun Av;ﬂ:;‘:wmoa
#Atten: 30 dB
Ref Offset 289 dB Mkr1 5.176 109 GHz|

Ref 20.00 dBm 5.162 dBm

Center 5.18000 GHz ‘Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 1.333 ms (10001 pts)

[ Koot Spectrum Anshyzer - Swet 53
i«

Avg Type: RMS
Center Freq 5.180000000 GHz - v Trig:FresRun Au:n:|71mm

Mkr1 5.18 5 GHz|
4.227 dBm

Center 5.18000 GHz Span 30.00 MHz|
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts)

5180

5180

[ Kepight Spectrum Anelyze: - Swest 54

Center Freq 5.240000000 GHz

—». Trig: FreeRun
#Atten: 30 dB

Ref Offset 284 dB
Ref 20.00 dBm

Center 5.24000 GHz Span 30.00 MHz|
#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 1.333 ms (10001 pts

[ Koot Spectrum Anshyzer - Swegt 54

3

Center Freq 5.240000000 GHz - . Trig FreeRun ):;";;J::T :lbmm N
#Anen: 30 4B

Mkr1 5.236 166 GHZ|

4.816 dBm)

Center 5.24000 GHz Span 30.00 MHz|
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts)

5240

5240
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Report No.: GTSL202104000288F01

802.11a mode (Antenna B)

802.11n(HT20) mode (Antenna B)

[ Kemigt Spectrum Analyzer - Swept 5
g 1
Center Freq 5.180000000 GHz

Avg Typs: RMS
NO: Fust —e—  Trig: Free Run AvglHold: 1001100
IFGainiLow #htten: 30 dB

Ref Offset 289 dB
Ref 20.00 dBm

‘Span 30.00 MHz|

Center 5.18000 GHz
e Sweep 1.333 ms (10001 pts

Res BW 1.0 MHz #VBW 3.0 MHz"

[ Veysight Spectum Anohyzer - Swept S8
i«

eq 5. Avg Type: RMS
Center Freg 5.180000000 GHz o SR S B T oo
1FGainaw aAtten: 30 4B

Mkr1 5.177 945 GHz|

Ref Offset 2.89 dB
0cBlv  Refl 20.00 dBm 4.441 dBm|

Span 30.00 MHz|

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts]

5180

5180

Center Freq 5.240000000 GHz
PHO: Fast —e—  T7ig: Free Run
1 GaincLow #atten: 30 dB

Ref Offset 284 dB
v Ref 20.00 dBm

Span 30.00 MHz|
Sweep 1.333 ms (10001 pts

Center 5.24000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz"

[ Kepight Spectrum Ansbyzer - Swept 5. =
S -

[ Keysight Spectrum Anshyzer - Swept 54
o -

Avg Typs: RMS

Center Freq 5.240000000 GHz - AvaHol: 1001100

st - Trig: FresRun
#Atten: 30 dB

Span 30.00 MHz|
Sweep 1.333 ms (10001 pts)

Center 5.24000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

5240

5240

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data
for this channel to be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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7.6 Band Edge

Report No.: GTSL202104000288F01

Test Requirement:

FCC Partl15 E Section 15.407 and 5.205

Test Method:

ANSI C63.10:2013

Test site: Measurement Distance: 3m (Semi-Anechoic Chamber)
Receiver setup:
Frequency Detector RBW VBW Remark
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
ot Sk AV IMHz | 3MHz | Average Value
Limit:
Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
s 68.2 Peak Value

Undesirable emission limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions
outside of the 5.15-5.35 GHz band shall not exceed an EIRP of -27
dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions
outside of the 5.15-5.35 GHz band shall not exceed an EIRP of -27
dBm/MHz. Devices operating in the 5.25-5.35 GHz band that
generate emissions in the 5.15-5.25 GHz band must meet all
applicable technical requirements for operation in the 5.15-5.25 GHz
band (including indoor use) or alternatively meet an out-of-band
emission EIRP limit of -27 dBm/MHz in the 5.15-5.25 GHz band.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions
outside of the 5.47-5.725 GHz band shall not exceed an EIRP of —27
dBm/MHz.

Test Procedure:

a. The EUT was placed on the top of a rotating table 1.5 m above the
ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

c. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make
the measurement.

d. For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rotable table was turned from O degrees to 360
degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not

Global United Technology Services Co., Ltd.
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Report No.: GTSL202104000288F01

have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.
e For radiated emissions above 1GHz
<3m=> :
. e
e a \
Test Ambenusv
: <Im .. 4m >
Tum Table« x v
<150cn>i i =P
5 : A\
-é- [ Receiver: H Preamplifierv
Test Instruments: Refer to section 6 for details
Test mode: Refer to section 5.2 for details
Test results: Pass
Remarks:
1. Only the worst case Main Antenna test data.
2. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
4. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.
5. According to KDB 789033 D02 v02r01 section G) 1) (d), for For measurements above 1000 MHz @ 3m

distance, the limit of field strength is computed as follows:
E[dBuV/m] = EIRP[dBm] + 95.2;

For example, if EIRP = -27dBm

E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.
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Measurement Data:

Radiated Band Edge Result
Horizontal: 802.11a (TX 5180MHz)

Report No.: GTSL202104000288F01

Radiated Emission Measurement

Fiz :FEI Data #1475 Date: 2021/05/D6 Tirme:

1m0 dBudAm

a0

an

7 FCC 150156 B1)

&0

il hﬂaat

| P T M W) B = - LA WF’LMWMU"‘N“/!,

an

20

0

0o

1 Q0L (00 MHAz] FI50.0

Site 966 Chamber Polarization: Hormizontal Temperature: 26(C)
Limit: FCC 15C({5G B1) Power.  DC168V Humidity: 4%
EUT: Vaxis wireless video system Distance: 3m
MIM: Vaxis Atom 600 KV TX
Mode: 802 11a (TX 5180MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " \MHz) | (dBuv) | (dB/m) |(cBuvim) (@Buvim)| (@B) | PSS | fem) | (deg) |F/F| Remark
1 * | 5150.000 h5.48 -3.94 5145 68.23 | 16.74 | peak P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL202104000288F01

Vertical: 802.11a (TX 5180MHz)

Radiated Emission Measurement

Fie -PEI Data #1478 Draber 2021/05/D6 Tirme:
1000 dBudAm

a0

m FLLDL00E BT)

21}

1
50 eak

Al el sincmcel Pt ing 8 B A N oty e e b M"M

an

20

10

oo

S100000 [MAz] B150.0
Site 966 Chamber Polarization: Vertical Temperature: H{(C)
Limit: FCC 15C(5G B1) Power  DC16av Humidit: 2%
EUT: Waxis wirgless video system Distance: 3m

MYN: Vaxis Atom 600 KV TX
Mode: 802 11a (TX 5180MHz)

Mote: GM

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dB/m) |(dBuV/m)|(dBuv/m)| (dB) Detector | em) {deg.) PIF| Remark
1 * | 5150.000 5461 -3.99 50.62 68.23 | 17.31 | peak P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Horizontal: 802.11a (TX 5240MHz)

Report No.: GTSL202104000288F01

Radiated Emission Measurement

Fi= :PEI Data #1482 Date: 202110508 Tirme:

1000 dBudAm

a0

an

0 FLLC 15005 B1)

&0

50

A0 1:.w..r. P P o - emeriir dadr gl e f e g g S et ) Pk

an

20

10

0o

SR [MHz1 EA. 01

Site 866 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC 15C(5G B1) Power. DCi6av Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
MIM: Vaxis Atom 600 KV TX
Mode: 802 11a (TX 5240MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |[Margin Height | Azimuth
No- | " “MHz) | (dBuv) | (dBim) |(dBuV/m)|(dBuvim)| (d@B) | "= | (em) | seg) |F/F| Remark
1* | &5351.002 44 87 -3.30 LR T 68.23 | 26.66 | peak P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTSL202104000288F01

Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

Fi= PEI Data #1483 Date: 2021/0508 Tirne:

1000 dBuym

an

an

7 FLC 15C156 B1)

&0

50

1

A0 bR i g e i Ml e o et ey s e e et f el

an

20

10

oo

SAETLIT0 [MHz] S0

Site 8966 Chamber Polarization: Verzical Temperature: 2HC)
Limit: FCC 15C(5G B1) Power  DC16.av Humidity: %
EUT: Vaxis wirgless video system Distance: 3m
MIN: Vaxis Atom 600 KV TX
Mode: 802 11a (TX 5240MHz)
Mote: GM

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | {(dBfm) [(dBuv/m)|(dBuv/m)| (dB) Detector | (em) (deg.) PIF| Remark
1* | 5351.603 4515 -3.30 41.85 6823 | 26.38 | peak P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL202104000288F01

Horizontal: 802.11n (HT20) (TX 5180MHz)

Radiated Emission Measurement

Fil= :PEI Diata #1481 Diate: 2021/05/06 Time:

To0.n  dBuvdm

a0

an

7 FOC 150156 B1)

&0

1[|==»ulr

50

40 e gt i A,WMnW

an

20

10

.o

A T [MHz] E150.0

Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC 15C(5G B1) Power.  DCGav Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
MMN: Waxis Atom 600 KV TX
Mode: 802 11n (TX 5180MHz)
Mote: GM

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | {(dB/m) [(dBuV/m)|({dBu\V/m)| (dB) Detector | (em) (deg.) FIF| Remark
1* | 5150.000 58.20 -3.99 A4 21 6823 | 1402 | peak P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Vertical: 802.11n (HT20) (TX 5180MHz)

Report No.: GTSL202104000288F01

Radiated Emission Measurement

Fi= :PEI Data #1420 Date: 2021/05/06 Tirme:
10000 AR Am
a0
an
0 FCC 150156 B1)
B0
1
60 Hoeak
R e e Fapgt T T e e BT N T I .n'mv——/*"//ﬁﬂ
an
20
10
0o
S0 [MHz) FIG0.0
Site 966 Chamber Polarization: Vermical Temperature: 2(C)
Limit: FCC 15C(5G B1) Power.  DC16av Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
MM Waris Atorm 600 KNV TX
Mode: 802.11n (TX 5180MHz)
Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dBim) |{(dBuvim)|{dBuvim)| (dB) . {em] (deq.) PIF| Remark
1* | 5150.000 h7.22 -3.949 323 68.23 (1500 | peak P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL202104000288F01

Horizontal: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement

Fie :PEI Diata #1485 Diaber 2021/05/06 Tirme:
1000 OBuYAm

an

m FLL 0010l B1)

50

an

20

10

oo
SHE_O0 [MHAz] EA00.0
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC 15C(5G B1) Power. DC168V Humidity: %
EUT: Vaxis wirgless video system Distance: 3m

WMYN: Waxis Atom 600 KV TX
Mode: B02.11n (TX 5240MHz)

Mote: GM

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | MHz) | (dBuv) | (dB/m) |(dBuV/m)|(dBuvim)| (aB) || tem) | (aegy |F/F| Remark
1*| 5363527 | 4504 | -326 | 4173 | 68.23 |2645| peak P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTSL202104000288F01

Vertical: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement

Fie -FEI Diata #1454 Date: 202110506 Tirme:

10000 dBudAm

a0

am

0 FCC 15C15G B1)

&0

50

A -J:..:..‘... - . T PP U R UL U0 L W U S —— prak

an

20

10

oo

SIET_O00 [MHAz) EADD.0

Site 966 Chamber Polarization: Vertical Temperature: HE(C)
Limit: FCC 15C(5G B1) Power  DC 168V Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m
MIMN: Vaxis Atom 600 KV TX
Mode: 802 11n (TX 5240MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " iMbz) | (dBuv) | (dB/m) |(dBuvim)|@Buvim)| (dB) | P | (em) | (degy |T/F| Remark
1* | 5351.904 44 87 -3.30 4157 68.23 | 2666 | peak P

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data
for this channel to be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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7.7 Radiated Emission

Report No.: GTSL202104000288F01

Test Requirement:

FCC Partl5 C Section 15.209 and 15.205

Test Method:

ANSI C63.10:2013

Test Frequency Range: 9kHz to 40GHz
Test site: Measurement Distance: 3m (Semi-Anechoic Chamber)
Receiver setup: Frequency Detector RBW VBW Value
9kHz-150KHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz-30MHz | Quasi-peak 9kHz 30kHz | Quasi-peak Value
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Above 1GHz Peak 1MHz 3MHz Peak Value
AV 1MHz 3MHz Average Value
Limit:
&7 Measurement
Frequency Limit (uV/m) Value L
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP
216MHz-960MHz 200 QP a5
960MHz-1GHz 500 QP
500 Average
Above 1GHz 5000 Peak

Test Procedure:

Substitution method was performed to determine the actual ERP
emission levels of the EUT.

The following test procedure as below:

1>.Below 1GHz test procedure:

1. The EUT was placed on the top of a rotating table (0.8m for below
1GHz and 1.5 meters for above 1GHz) above the ground at a 3
meter camber. The table was rotated 360 degrees to determine the
position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength.
Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

4. For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rotable table was turned from 0 degrees to 360
degrees to find the maximum reading.

Global United Technology Services Co., Ltd.
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Report No.: GTSL202104000288F01

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak
values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using
peak, quasi-peak or average method as specified and then reported
in a data sheet.

2>.Above 1GHz test procedure:

1. On the test site as test setup graph above,the EUT shall be placed at
the 0.8m support on the turntable and in the position closest to normal
use as declared by the provider.

2. The test antenna shall be oriented initially for vertical polarization and
shall be chosen to correspond to the frequency of the transmitter.The
output of the test antenna shall be connected to the measuring
receiver.

3. The transmitter shall be switched on, if possible, without modulation
and the measuring receiver shall be tuned to the frequency of the
transmitter under test.

4. The test antenna shall be raised and lowered from 1m to 4m until a
maximum signal level is detected by the measuring receiver. Then the
turntable should be rotated through 360° in the horizontal plane, until
the maximum signal level is detected by the measuring receiver.

5. Repeat step 4 for test frequency with the test antenna polarized
horizontally.

6. Remove the transmitter and replace it with a substitution antenna

7. Feed the substitution antenna at the transmitter end with a signal
generator connected to the antenna by means of a nonradiating cable.
With the antennas at both ends vertically polarized, and with the signal
generator tuned to a particular test frequency, raise and lower the test
antenna to obtain a maximum reading at the spectrum analyzer. Adjust
the level of the signal generator output until the previously recorded
maximum reading for this set of conditions is obtained. This should be
done carefully repeating the adjustment of the test antenna and
generator output.

8. Repeat step 7 with both antennas horizontally polarized for each test
frequency.

9. Calculate power in dBm into a reference ideal half-wave dipole antenna
by reducing the readings obtained in steps 7 and 8 by the power loss in
the cable between the generator and the antenna, and further corrected
for the gain of the substitution antenna used relative to an ideal half-
wave dipole antenna by the following formula:

EIRP(dBm) = Pg(dBm) — cable loss (dB) + antenna gain (dBi)
where:
Pg is the generator output power into the substitution antenna.

Test setup:

For radiated emissions from 9kHz to 30MHz

Global United Technology Services Co., Ltd.
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Report No.: GTSL202104000288F01

Test Antenna

A

Im !
Tum Table.

& ’ v
Receiver |-

For radiated emissions from 30MHz to1GHz

I

[ Recei\'ex-H Preamplifier.

For radiated emissions above 1GHz

1=
Test Antenna.

<Ilm .. 4m >
Tum Table -

1150Cl>.."

-

i

I Receiver ]——{ Preamplifier.

Test Instruments:

Refer to section 6 for details

Test mode:

Refer to section 5.2 for details

Test environment: Temp.: 26 °C ‘ Humid.: ‘ 54% Press.: 1012mbar
Test voltage: DC 16.8V
Test results: Pass

Remarks:

1. Only the worst case Main Antenna test data.

2. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTSL202104000288F01

Measurement Data:

9 kHz ~ 30 MHz
The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB

lower than the limit line per 15.31(0) was not reported.
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30MHz~ 1GHz
Horizontal: 802.11a (TX 5180MHz)

Radiated Emission Measurement

Fie PEI Data #1381 Diabe: 2021/05/D6
o0 dBudAm

Tirme:

Lo

FOC_PARATIS B 0Zm QP

an fr

WMWWM N M

in

oo

peak

NN Yaxis Atorm 600 KN TX
Mode: TX 5180MHz

0000 G0.000 0,000 Hzl 00000 600000 0
Site 966 Chamber Polarization: Horizontal Temperatuns: 26(C)
Limit: FCC_PART15_B_03m_QP Power:  DC163V Humidity: %
EUT: Vaxis wireless video system Distance: 3m

Mote: GM
802 11a
No. Frmﬂw T:?gﬂl:)g {Zg?n?; mﬂ?'m;. [dla_lunﬂllftm} h}iﬁ;n Detecter | OV | g |PIF| Remark
1 167.8242 210 15.24 1734 4350 | 2616 | QP 250 L] F
2 247 6818 515 1348 18.63 4600 |2737T| QP 225 175 | P
3 2879904 434 14 .49 18.83 4600 2747 | QP 185 4 P
4 BB 1116 16.47 16.19 3266 4600 (1334 | QP 175 255 | P
5 884 5029 a.ae 23.86 3274 4600 |1326| QP 150 58 P
6 * | 958.7043 5.04 2463 3367 46.00 (1233 QP 185 247 | P
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical: 802.11a (TX 5180MHz)

Radiated Emission Measurement

Fie :PEI Data #1380 Drabe- 2021/05/D6
70,0  dBuddm

Tirme:

11|

FOC_PARTIS B 0Zm QP

an

WUM: Waxis Atom 600 KNV TX
Mode: Tx 5180MHz

20 HI | ] ﬂv‘n‘hﬂ "',u ; M
10
0o
TR 60,000 50,000 [MAz] 300,000 00,000 TUD0. 0
Site 966 Chamber Polarzation: Vertical Temperature: 28(C)
Limit: FCC_PART15_B_03m_OQF Power. DC168V Humidity: ~ #%
EUT: Vaxis wireless video system Distance: 3m

Mote: GM
802.11a
Ne. Fr?r?iﬂw T:ﬁl::? {ngn? ) [dllfmmj [uléhn*}lftm} h}?&;n Deector | [CON | “aeg) |PIF | Remark
1 486719 .77 14.591 26.68 4000 (1332 QP 100 256 | P
2 120.0144 10,83 14.56 2549 4350 (1801 | QP 100 /2 | P
3 167.2366 11.89 15.30 2719 4350 (1631 QP 100 25 P
4 * | 360.4045 18.66 16.22 3488 4500 (1112 QP 100 ks P
5 884 5027 10.86 23.86 M72 4800 |11.28| QP 105 250 | P
] 9621621 10.80 2463 3543 5400 | 18457 QP 110 265 | P
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Horizontal: 802.11a (TX 5240MHz)

Report No.: GTSL202104000288F01

Radiated Emission Measurement
Fie :PEI Data #1382 Diabes 2021/05/06 Tirme:
o0 dBudAm
&0
FOC PARTIS P 02m QP
S0
40
49
a0 6 ek
J‘l ﬁwwﬁ"“"
20 d }llﬂ.u M
gl i
0
0.0
I 60,000 0,000 Hal 300,000 600,000 TUD 0
Site 966 Chamber Folarization: Horizontal Temperature:  26{C)
Limit: FCC_PART15_B_03m_QP Power  DCi6.av Humidity: 54 %
EUT: Waxis wireless video system Distance: 3m
M/M: Vaxis Atom G600 KV TX
Mode: TX 5240MHz
Mote: GM
202.11a
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " “MHz) | (dBuV) | (dB/m) |(dBuvim)|(dBuvim)| (dB) | D= | tem) | (degy |F/F| Remark
1 BE.2207 233 1453 16.86 4000 | 2314 | QP 200 3B | P
2 163.7548 204 1563 1772 4350 2578 QP 175 48 P
3 2869023 540 14 47 19.87 45,00 |2613| QP 203 a7 P
4 BB 116 14.92 16.19 N 46,00 (1489 | QP 200 25T | P
5 884 5028 10.39 23.86 34.25 46.00 |11.75| QP 187 34 | P
6 * | 9587943 10.94 2463 I8 5T 4500 (1043 | QP 175 286 | P
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Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement
Fiz FEI Data #1353 Dater 202110506 Time:
g dBusm
&N
FOC PARTIS P 0Xm QP
=11}
40 3
1 p
an e ' peak
#‘H‘LW
1
20 luq ,M,,.Jﬁ, o &WLLA W’%m’ bt
0
oo
200 VR0 GOLOOD 30,000 Hz] 00,000 GO0.000 TUND. 01
Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power:  DC16av Humidity: 34 %
EUT: Waxis wireless video system Distance: 3m
MVMN: Waxis Atom 600 KV TX
Mode: Tx 5240MHz
Mote: GM
802 11a
Frequency | Reading | Factor Level Limit |Mangin Height | Azimuth
No- | " “MHz) | (dBuV) | (dB/m) |(cBuvIm)|(dBuvim)| (@B) | P | iem) | (seg) |P/F| Remark
1 479039 6.86 14.62 2178 4000 |1822| QP 100 283 | P
2 120 4677 11.46 14.58 26.04 43580 |1746 | QP 105 205 | P
3 167.8241 12.45 1524 2T 6% 43580 |1581| QP 100 a7 P
4 * | 3681116 19.74 16.19 3593 46.00 | 1007 | QP 105 226 | P
] 887 6087 10.36 23.80 34 26 4600 | 1174 | QP 100 | P
] G962.1621 1346 2463 38.08 5400 (1591 QP 100 Zi4 | P
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Horizontal: 802.11n (HT20) (TX 5180MHz)

Radiated Emission Measurement

MYM: Waxis Atom 600 KV TX
Mode: Tx 5180MHz

Fiz FPEI Diata #1411 Date: 2021/05/06 Time:
700 dBuvIm
(41
FOC_PARTIS B 0¥m QP
=11
40
5
i il
an
) Peak
0 2
Mot ellofa B, | M
e e W
10
0o
20T 60,000 30,000 Hzl 300.000 600,000 0
Site 966 Chamber Polarzation: Horizontal Temperature: 25(C)
Limit: FCC_PART15 B _03m_QF Power. DC 168V Humidity: 4%
EUT: Vaxis wireless video system Distance: 3m

Mote: GM
802.11n
Ne. Frﬁiﬂw Ff?ﬂ“ﬂﬁ {ngn? , mhﬁ’fﬁ'm;. [dIE_IIun":’In’tm} h}adg;n Deector | "COV | “aeg) |PIF| Remark
1 42 0066 748 15.18 2316 40,00 |16.84 | QP 180 255 | P
2 38817 350 14.62 18.12 4000 | 2188 | QP 180 27 P
3 169.0053 504 1513 2022 4360 |2328| QP 1495 20 | P
4 * | 3681116 17.74 16.19 3393 46.00 | 1207 | QP 200 27y | P
5 887 6098 827 23.90 3247 46.00 |13.83| QP 200 254 | P
6 G062 1622 10,45 2463 3512 5400 (1888 | QP 200 74 P
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Vertical: 802.11n (HT20) (TX 5180MHz)

Radiated Emission Measurement

Fie :PEI Data #1410 Drabe- 2021/05/D6 Tirme:
70,0  dBuddm

11|

FOC_PARTIS B

0Zm QP

an

il et
a0 Pty I ;(B Lwl?l.fﬂ o JMW
MM% WW P
10 LI
oo
ST G0.000 90,000 [MHz) 00, 000 GO0 000 1000 0

Site 966 Chamber Polarization:  Wertical Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power  DC163V Humidity: %
EUT: Waxis wireless video system Distance: 3m
M/M: Waxis Atom 600 KV TX
Mode: TX 5130MHz
Mote: GM

802 11n
No. Fr?r?iﬂw T:ﬁl::? {ngn?; [d:im?m} [dIB_Iur"I:’I.I’tm} h}?&;n Detector | P | oag) |PIF| Remark
1 44 G006 764 14.97 2261 4000 (1735 | QP 100 288 | P
2 120 9226 10.74 14.61 2635 4350 (1815 | QP 105 25 | P
3 167.2368 931 15.30 24 .61 435650 |[18.85 | QP 100 44 P
4 369 4047 1573 16.22 31.85 46.00 |[1405| QP 100 287 | P
L 887 6054 927 23.80 3317 4600 [1283| QP 115 233 | P
6 * | 9587943 12.09 24 63 36.72 46.00 | 928 QP 105 a7 P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 46 of 76




GTS

Report No.: GTSL202104000288F01

Horizontal: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement

File :PEI Data #1412 Diater 2021/05/06
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Maode: TX 5240MHz
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Site 966 Chamber Polarization: Horizontal Temperaturs: 25(C)
Limit: FCC_PART15_B_03m_QP Power  DC16aV Humidit:  H %
EUT: Vaxis wireless video system Distance:  3m

Mote: GM
802 11n

No. Frmﬂ}w F:?Bﬂﬂﬁ {Zg?n?; [dllﬁ:ﬁlm} [démrtm} h:zﬁ;n Detector | IR | “aeg) |PIF| Remark
1 | 488428 | 252 | 1492 | 1744 | 4000 |2256| QP | 205 | 95 | P

2 | 1678242 | 786 | 1524 | 2310 | 4350 |2040| QP | 210 | 257 | P

3 | 2850777 | 482 | 1444 | 1926 | 4600 |2674| QP | 175 | 333 | P

4+ | 3694047 | 1907 | 1622 | 3529 | 4600 |1071| QP | 150 | 256 | P

5 | 8845028 | 808 | 2386 | 3104 | 4600 |1406| QP | 200 | 174 | P

6 | 0587943 | 856 | 2463 | 3319 | 4600 |1281| QP | 255 | 288 | P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Vertical: 802.11n (HT20) (TX 5240MHz)

Report No.: GTSL202104000288F01

Radiated Emission Measurement
Fil= :PEI Data #1413 Diabes 2021/05/06 Time:
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L 60,000 50,000 GE] 300,000 600,000 TUD 0
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15_B_03m_QFP Power. DC168v Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m
MM Waxis Atom 600 KV TX
Mode: TX 5240MHz
Mote: GM
802 11n
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dBm) |(dBuvim)|(@Buvim)| (dB) |°==| (em) | (weg) |F/F| Remark
1 358746 526 14.74 20.00 4000 |20.00| QP 100 45 P
2 120.9225 11.87 14.61 26.48 4350 |[17.02| QP 100 2is | P
3 160.0053 1193 15.13 27.06 4350 |1644 | QP 105 264 | P
4 3681116 14.69 16.19 30.88 46,00 |1512| QP 110 21 P
5 881.4067 10.88 2383 M4 46,00 |11.29| QP 110 47 P
6 * | 958.7043 1273 2463 3736 46,00 | 854 QP 100 a0 P
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 48 of 76



GTS

Report No.: GTSL202104000288F01

1GHz~ 18GHz
Horizontal: 802.11a (TX 5180MHz)

Radiated Emission Measurement
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Fil= :PEI Data #1425 Diaber 2021705006 Tirme:
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Mode: 802.11a (TX 5180MHz)
Mote: GM

B W eak
40 e O N P, i il
WW
i e T
an
Z0.0
1 T 000.000 Hzl [ R] 000,000 1

Site 966 Chamber Polarization: Horizontal Temperaturs: 26(C)
Limit: FCC_PART15 B 03m_QP Power.  DC16.8V Humidit: 5%
EUT: Waxis wireless video system Distance: 3m

No Frequency | Reading | Factor | Level Limit |Margin Haight

Azirmuth

(MHZ) | (dBuV) | (dBIm) |(dBuVim)|(dBuvim)| (dB) |P==%| (em) | (deg) |P/F| Remark
1+ | 5180000 | 9507 | 389 | 9208 i I | peak I
2 | 10360260 | 4084 | 1034 | 5118 | 7400 | 22.82| peak P
3 | 10360260 | 3658 | 10.34 | 4692 | 5400 | 7.08 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F01

Vertical: 802.11a (TX 5180MHz)

Radiated Emission Measurement

Fiz PEI Data #1427 Diater 2021/05/06 Time: 7

1100 dBuvdm

100

gn F:

an

7o

51}

F._I;. PARTIS B 02m QP

"’ M v{resk

- P—— P e vl -

an

2000

T I000.000 Hzl GO, DO 4000000 1

Site 966 Chamber Polarization: Verzical Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power:  DC168V Humidity: ¥4 %
EUT: Yaxis wireless video system Distance: 3m
WMYN: %axis Atormn 600 KM TX
Mode: 802.11a (TX 5180MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azirmuth
No. (MHz) (dBuv) | {(dB/m) |(dBuv/m)|(dBuVv/m)| (dB) o (om) {deg.} PIF| Remark
1 * | 5180.000 096.99 -3.89 93.10 { / peak !
2 10360.310 | 41.76 1034 5210 T400 | 21.90| peak P
3 10360.310 35.85 1034 4619 00 | 781 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F01

Horizontal: 802.11a (TX 5240MHz)

Radiated Emission Measurement
Fie PEI Data #1428 Date: 2021/0506 Time:
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Site 966 Chamber Polarization: Horizontal Temperaturs: 25(C)
Limit: FCC_PART15_B_03m_QP Power  DC16av Humidity: 5%
EUT: Waxis wireless video system Distance: 3m
MYMN: Waxis Atormn 600 KV TX
Mode: 802 11a (TX 5240MHz)
Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | imbz) | (dBuV) | (dBYm) |(dBuVim)|(dBuvim)| (dB) | "= | em) | (geq) |F/F| Remark
1 * | 5240.000 96 .06 -3.68 92 33 / / peak /
2 10480328 | 4168 10.658 23T 7400 | 2163| peak P
3 10480328 | 3584 10658 46 53 400 | 747 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F01
Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

Fiz:PEI Data #1420 Dater 2021/05/06 Time:
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Site 5966 Chamber Polarization: Vertical Temperature:  26(C)
Limit: FCC_PART15_B_03m_QP Fower. DC168V Humidity: 34 %
EUT: Vaxis wireless video system Distance: 3m
MIM: Waxis Atormn 600 KV TX
Mode: 802.11a (TX 5240MHz)
Mote: GM

Frequency | Reading | Factor | Lewvel Limit  |Margin Height | Azirmuth
No. | Mhz) | (dBuv) | (dBm) |(dBuvim)|idBuVim)| (dB) | DSBS | fem) | geg) |Y/F| Remark
1* | 5240.000 8593 -368 G225 / / peak /
2 10480285 | 41.04 10.69 51.73 7400 | 2227| peak P
3 10480285 | 36.57 10.69 4726 MO0 | 674 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 52 of 76



GTS

Report No.: GTSL202104000288F01

Horizontal: 802.11n (HT20) (TX 5180MHz)

Radiated Emission Measurement
Fi= PEI Data #1435 Date: 2021/05/06 Tirme:
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Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_B_03m_CQP Power  DC16a8V Humidity: ~ # %
EUT: Vaxis wireless video system Distance: 3m
MIN: Waxis Atom 600 KV TX
Mode: 802 11n (TX 5180MHz)
Mote: GM
Frequency | Reading | Factor | Lewvel Limit |Margin Height | Azimuth
No- | " “iMHz) | (dBuV) | (dBIm) |(dBuvim)|i@Buvim)| (dB) | P | tem) | (deg) |F/T| REmark
1* | 5180.000 9644 -3.89 492.55 ! ! peak /
2 10360286 | 4228 10.34 52 62 7400 | 21.38| peak P
3 10360 286 36.63 10.34 46.97 400 | 703 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 53 of 76




GTS

Vertical: 802.11n (HT20) (TX 5180MHz)

Report No.: GTSL202104000288F01

Radiated Emission Measurement
Fi=-PEI Data #1434 Date- 2021/0506 Time:
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Site 966 Chamber Polarization:  Vertical Temperature: 28{C)
Limit: FCC_PART15_B_03m_QP Power  DCigav Humidity: 54 %
EUT: Waxis wireless video system Distance: 3m
MYM: Waxis Atom 600 KV TX
Mode: 802.11n (TX 5180MHz)
Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " iMHz) | (dBuV) | (dB/m) |(dBuvim)|(@Buvim)| (@B) | T | tem) | (deg) || Remark
1* | 5180.000 96.19 -3.89 9230 / ! peak !
2 10360310 | 4278 10.34 53.12 7400 | 20.88| peak P
3 10360.310 36.51 10.34 46.85 400 | 75 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 54 of 76



GTS

Report No.: GTSL202104000288F01

Horizontal: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement
Fi= FPEI Data #1435 Diabe: 202110506 Tirme:
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1 00T 000,000 Hz] G0, 0D OO0 1
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power  DC16aV Humidi: 5%
EUT: Waxis wireless video system Distance: 3m
MIN: Waxis Atom 600 KN TX
Mode: 802 11n (TX 5240MHz)
Mote: GM
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dBfm) |(dBuVim)|(dBuvim)| (dB) . {em) (deg.) FIF| Remark
1* | 5240.000 06.858 -3.68 03.20 f ! peak !
2 10480274 | 41.63 10.69 F2.32 7400 | 2168| peak P
3 10480 274 3554 10.69 46.23 400 | 777 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202104000288F01
Vertical: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement

Fie :PEI Data #1437 Drabe: 20210506 Tirme:
1100 dBuvdm
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Site 966 Chamber Polarization:  Vertical Temperature: 2B{C)
Limit: FCC_PART15_B_03m_QP Power  DC16.8V Humidity: 5%
EUT: Waxis wirgless video system Distance: 3m
NN Vaxis Atormn G00 KNV TX
Mode: 802.11n (TX 5240MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " MHz) | (dBuV) | (dBim) |(dBuVim)|(dBuvim)| (dB) | P | em) | (deg) |P/F| Remark
1* | 5240.000 g95.72 -3.68 92.04 f { peak !
2 10480268 | 41.72 10.69 5241 7400 | 2159| peak P
3 104380 268 35.05 10.69 4664 400 | 736 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 56 of 76



GTS

Report No.: GTSL202104000288F01
18GHz~ 26.5GHz
Horizontal: 802.11a (TX 5180MHz)

Radiated Emission Measurement

Fiz PEI Data #1442 Date: 2021/0506 Tirme:
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Site 966 Chamber Polarization: Horizontal Temperature: BB{C)
Limit: FCC_PART15_B_03m_QP Power.  DCGav Humidity: ™%
EUT: Waxis wirgless video system Distance: 3m
MM Vaxis Atom 600 KV TX
Mode: 802 11a (TX 5180MHz)
Mote: GM

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " “Mhz) | (dBuv) | (dB/m) |{dBuVim)|(dBuvim)| (aB) | =S| (em) | (degy |F/F| Remark
1 * | 19788577 3T AT 12 68 50.25 7400 | 2375 peak P
2 19788577 | 2525 1268 3783 R00 (1607 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 57 of 76



GTS

Vertical: 802.11a (TX 5180MHz)

Report No.: GTSL202104000288F01

Fie -PEI
a0.0 dBuY/m

Radiated Emission Measurement
Data #1443 Dabe- 202100506 Tirme:
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MIM: Waxis Atom 600 KN TX
Mode: 802 11a (TX 5180MHz)

-2
1 U000 [MHz] ZE500.
Site 966 Chamber Polarization: Vertical Temperature:  26(C})
Limit: FCC_PART15_B_03m_QF Power.  DC18.8V Humidity: 54 %
EUT: Waxis wirgless video system Distance: 3m

Mote: GM
Frequency | Reading | Factor | Level Limit |[Margin Height | Azimuth
No. {MHZz) (dBuv) | (dBim) |(dBuV/m)|(dBuvim}| (dB) Detector | 1om) {deg.} PIF| Remark
1* | 19107214 3921 10.70 4591 7400 | 2408 peak P
2 19107.214 | 28.36 10.70 39.06 400 |14.94 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 58 of 76




GTS

Report No.: GTSL202104000288F01
Horizontal: 802.11a (TX 5240MHz)

Radiated Emission Measurement

Fie FEI Data #1444 Diabe: 207110506 Tirme:
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Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power: DC168V Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m
MM Waxis Atom 600 KNV TX
Mode: 802 11a (TX 5240MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | " iMHz) | (dBuv) | (dBim) |(dBuvim)|igBuvim)| (dB) | DS | emi | deg) |FVF| Remark
1 * | 190580180 38.74 10.65 4939 7400 | 2461 peak P
2 19090180 | 27.38 10.65 38.03 5400 | 1587 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 59 of 76



GTS

Report No.: GTSL202104000288F01
Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

Fi= FEI Data #1445 Daber 2021/0506 Time:
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Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC_PART15_B_03m_QP Power: DC16av Humidity: ™%
EUT: Vaxis wireless video system Distance: 3m
NMYMN: Vaxis Atom 600 KV TX
Mode: 802.11a (TX 5240MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |[Margin Height | Azimuth
No. | " iMHz) | (dBuv) | (dBm) |(dBuvim)|@Buvim)| (dB) | D= | (em) | (degy |PYF| Remark
1* | 19107.214 359.45 10.70 5015 7400 | 23.85| peak P
2 19107214 | 2824 10.70 38.094 5400 | 1506 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 60 of 76



GTS

Report No.: GTSL202104000288F01

Horizontal: 802.11n (HT20) (TX 5180MHz)

Radiated Emission Measurement

Fiz ‘FEI Data #1450 Date: 2021/0506 Time:
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Site 966 Chamber Polarization: Horizontal Temperature: 28(C)
Limit: FCC_PART15_B_03m_QP Power:  DC16aV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
MIM: Vaxis Atom 600 KV TX
Mode: 802.11n (TX 5180MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " iMHz) | (@Buv) | (dBm) |(dBuVim)|(dBuvim)| (@B) | P9 | em) | igeg) |F/T| Remark
1+ | 10243487 | 23883 | 1111 | 4004 | 7400 | 24.06| peak P
2 | 19243487 | 2735 | 1111 | 3846 | 5400 | 1554 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 61 of 76




GTS

Report No.: GTSL202104000288F01

Vertical: 802.11n (HT20) (TX 5180MHz)

Radiated Emission Measurement

Fiz PEI Data #1451 Date: 2021/0506 Tirme:
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Site 966 Chamber Polarization: Vertical Temperature: 28(C)
Limit: FCC_PART15_B_03m_QP Power  DC16.av Humidity: ™%
EUT: Waxis wirgless video system Distance: 3m
MM Vaxis Atom 600 KV TX
Mode: 802 11n (TX 5180MHz)
Mote: GM

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. {MHz) (dBuV) | (dB/m) |{dBuV/m)|(dBuvim)}| (dB) Detector | (em) {deg.} PIF | Remark
1* | 18749499 | 4019 850 45 69 7400 | 2431 peak P
2 18749495 | 2813 950 37 63 5400 | 16.37 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 62 of 76




GTS

Report No.: GTSL202104000288F01
Horizontal: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement

File :PEI Diata #1452 Diate: 2021/05/06 Tirme:
gop  dBuddm
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140000 MHz1 ZHA00.
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_B_03m_0QF Power,  DC16.av Humidity: 34 %
EUT: Vaxis wireless video system Distance: 3m

MIM: Vaxis Atom 600 KV TX
Mode: 802.11n (TX 5240MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. (MHz) (dBuv) | (dB/m) |(dBuv/m)|{dBuv/m)| (dB) . {em) | (deg.) PIF| Remark
1% | 19635270 | 370 1224 50.15 T400 | 23.85| peak P
2 19635270 | 27.68 1224 39,02 8400 | 14.08 | AVG P

Global United Technology Services Co., Ltd.
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Report No.: GTSL202104000288F01
Vertical: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement

Fi= PEI Diata #1453 Dabe: 2021/05/06 Time:

an.o  dBudim

70

171}

FCE_PARTS B 03m QP

Rl e e VYV Y PV YT S 3 g peak

40 3

a0

20

in

0

10

-20

A SO0 [MHz] Zhii,

Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC_PART15 B_03m_QP Power. DC 168V Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m
MIM: Vaxis Atom 600 KV TX
Mode: 802.11n (TX 5240MHz)
Mote: GM

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | " “iMHz) | (dBuv) | (aBim) |(dBuvim)|@Buvim)| (@B) | DS | (em) | isegy |T/F| REMArk
1 * | 24558.116 39.53 10.38 49 .91 7400 | 2409 peak P
2 24568116 | 26.94 10.38 a7.32 R4.00 | 16.68 | AVG P

Notes:

1. Level = Read Level + Antenna Factor+ Cable loss- Preamp Factor.

2. The test trace is same as the ambient noise (the test frequency range: 26.5GHz~40GHz), therefore no
data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.

4. We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to be 6Mbps
for 802.11a mode and MCSO for 802.11n mode.
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Report No.: GTSL202104000288F01
Spurious Emission in restricted band:
Horizontal: 802.11a (TX 5180MHz)

Radiated Emission Measurement

Fi= PEI Data #1458 Diabe: 202170506 Tirne:
qo.g  dBuvAm
fan
FLI: ABRDYE 16-PE
n
1}
FLIZ aBLYE _T6E_AYE 1
mak
) W”FI{ j;
40 _II'\."'W,I'U — s e T — _r_-ll. — - 1vml.wl.wmr e e 10 e A
an
20
in
o
SO0 [MHz] E150L.0
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC ABOVE 1G-PK Power:  DC163V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

NN Waxis Atom 600 KV TX
Mode: 802 11a (TX 5180MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | {(dB/m) [(dBuMim)|(dBuvim)| (dB) . fem) | (deg} P/F| Remark
1 5150.000 57.66 -394 R3.67 7400 | 2033 | peak P
2 * | 5150.000 4535 -3.949 4536 400 | 864 | AVG P
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Report No.: GTSL202104000288F01
Vertical: 802.11a (TX 5180MHz)

Radiated Emission Measurement

File :PEI Diata #1452 Diate: 2021/05/06 Tirme:
gy dBuddm

an
FLL ABRIYE 16-PFE

0

FLIE sBLYE _1HE_AYE

50

an

20

0o
450000 MHz1 FI50.0
Site 966 Chamber Polarization: Verrical Temperature: ZE(C)
Limit: FCC ABOVE 1G-PK Power DC16aV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

MIM: Vaxis Atom 600 KV TX
Mode: 802.11a (TX 5180MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " “bz) | @Buv) | (aBim) |(aBuvim)|@Buvim)| @s) | P | (em) | igeq) |F/F| Remark
1 | 5150000 | 56.86 | -399 | 5287 | 7400 | 2113 pesk P
2 * | 5150000 | 4812 | -399 | 4413 | 5400 | 987 | AVG P
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Report No.: GTSL202104000288F01
Horizontal: 802.11a (TX 5240MHz)

Radiated Emission Measurement

Fie :PEI Data #1452 Drabec 2021/05/06 Tirme:
qog  dBuWAm

FLL: ARLYE 1E-FFE

70

1]
FLL aBEUYE _Thi_aAYlk

R T s s WWW et neak

an

20

oo
b L] WAzl AL 01
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC ABOVE 1G-PK Power. DC16aVv Humidity: %
EUT: Waxis wireless video system Distance: 3m

MIM: Vaxis Atom 600 KV TX
Mode: 802 11a (TX 5240MHz)

Mote: GM
Frequency | Reading | Factor | Lewvel Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dBi/m) |(dBuv/m)|(dBuv/m)| (dB) Detector | iom) {deg.} PIF| Remark
1 5423 407 4572 -3.06 42 66 7400 |31.34 | peak P
2 * | 5423407 36.85 -3.06 3379 B4.00 |2021 | AVG P
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Report No.: GTSL202104000288F01
Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

File :PEI Data #1453 Diabes 2021/05/D6 Tirme:
g0, dBuN/m

FLL: ABLVE TR-FE

7o

FLIZ AaBLYE_1h_AYE

40 i Il i\ Mmoo 15 R T e

an
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1o

LR
= L ] [MHz] EAEDLD

Site 966 Chamber Polarization: Vertical Temperature:  26{C)
Limit: FCC ABOVE 1G-PK Power.  DC168V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

MIM: Vaxis Atom 600 KV TX
Mode: 802.11a (TX 5240MHz)

Mote: GM
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. {MHz) (dBut) | (dB/m) |(dBuv/m)|{dBuv/m)| (dB}) o {icm) (deg.} PIF| Remark
1 H391. 663 45 68 =317 42 51 7400 |314% | peak P
2 * | 5301663 3584 =37 3267 400 | 21.33 | AVG P
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Horizontal: 802.11n (HT20) (TX 5180MHz)

Report No.: GTSL202104000288F01

Fie
0.0

0

S0

an

20

0o

PEI

dBuY m

Radiated Emission Measurement
Date: 2021/05/06

Data #1461

Tirme:

FLL ARIVE 1E-FE

FOI ABOVE_1G_AVE
#aﬂ:

e L e b iy

3 a, . TR E Rt
P AR ESTT T g AL T AT

el A
T T

ASTTLH

[MHz)

L150.0

Site 966 Chamber

Polarization: Horizontal

Temperaturs: 26(C)

Limit: FCC ABOVE 1G-PK Power  DC16aV Humidity: 5%
EUT: Waxis wirgless video system Distance: 3m

MIN: Vaxis Atom 600 KV TX

Mode: B02.11n (TX 5180MHz)

Mote: GM

No. Fﬁfz”}“ F;ﬁl*g:? {ngtn?; mhﬁ’iﬁ'm;. {délLJn‘]:ftm} h}?&;n Detector | "CAN | gy |PIF| Remark
1 5150.000 53.02 -3.98 5403 7400 | 1997 | peak P

2 * | 5150.000 50.79 -3.95 46.60 R400 | 720 | AVG P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Vertical: 802.11n (HT20) (TX 5180MHz)

Report No.: GTSL202104000288F01

Radiated Emission Measurement

Fie :PEI Data #1450 Drabe- 202 1/05/D6 Tirme
qn.g  dBuMAm
an
FCL ABIOVE 16-PK
T
1]
FLC AROVE_TE_AVE
heak
&0
e
Fili} ron i P tea i sl
[PTIE e L TEL S L S  p e W e T T B P e T 1T T e e E T Oy
an
20
i
IN1}
AS0_000 MHz) F150.0

Site 966 Chamber

Polarization: Vertical

Temperatuns: 26(C)

Limit: FCC ABOVE 1G-PK Fower. DC168YV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

WMV Vaxis Atom 600 KV TX

Mode: 802.11n (TX 5180MHz)

Mote: GM

No. Frﬁiﬂ}w Ffsﬁ*:}:? {Zg?n?; [dﬁﬁlm) cdémrtm} h:adﬁ;n Detector | DM | “Gag) |PIF| Remark
1 5150.000 A7.51 -394 hiha2 T4.00 |[2048 | peak P

2* | 5150000 50.47 -3.99 46.48 0D | 752 | AVG P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTSL202104000288F01
Horizontal: 802.11n (HT20) (TX 5240MHz)

Radiated Emission Measurement

File :PEI Diata #1445 Drabes 202100506 Tirre:
o dBuvm
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power.  DC183V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

MIN: Vaxis Atomn 600 KV TX
Mode: 802 11n (TX 5240MHz)

Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | MHz) | (dBuV) | (aB/m) |(dBuvim)|(dBuvim)| (aB) | %= | em) | iaeg) |P/F| Remark
1 | 5350479 | 4452 | -328 | 4124 | 7400 |3276| peak P
2+ | 5350479 | 3604 | 328 | 3276 | 5400 |2124| AVG P
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Report No.: GTSL202104000288F01

Vertical: 802.11n (HT20) (TX 5240MHz)

Fie -PEI
go.g dBuYm

Radiated Emission Measurement
Data #1464 Diabe 2071 K05/06 Tirme:
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MIN: Vaxis Atom 600 KV TX
Mode: B802.11n (TX 5240MHz)

0o
G350 [MHz) FABD.D
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power.  DC16aV Huomidity: 54 %
EUT: Vaxis wireless video system Distance: 2m

Mote: GM
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " \MHz) | (dBuv) | (dBm) |(dBuvim)|(@Buvim)| (@B) | == | fem) | (aeg) |F/F| Remark
1 | 5380679 | 4545 | 318 | 4227 | 7400 |3173| pesk P
2 * | 5380679 | 3588 | 318 | 3270 | 5400 |2130| AVG P
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7.8 Frequency stability

Report No.: GTSL202104000288F01

Test Requirement:

FCC Partl15 C Section 15.407(g)

Test Method:

ANSI C63.10:2013, FCC Part 2.1055

Limit:

Manufactures of U-NII devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation
under all conditions of normal operation as specified

Test Procedure:

The EUT was setup to ANSI C63.4, 2003; tested to 2.1055 for compliance
to FCC Part 15.407(g) requirements.

Test setup:

Temperature Chamber

Spectrum analyzer EUT

™

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test Instruments:

Refer to section 6 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Remark: Set the EUT transmits at un-modulation mode to test frequency stability.

Global United Technology Services Co., Ltd.
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Measurement data:
Frequencies Stability test result: 5180MHz

Report No.: GTSL202104000288F01

Test Conditions

Measured Frequency(MHz) 5180

V nor(V) 5180.0024
V max(V) 5180.0030
V min(V) 5180.0040
Max. Deviation Frequency 0.0040
Max. Frequency Error (ppm) 0.77

Frequency Error vs. Temperature:

Test Conditions (°C)

Measured Frequency(MHz) 5180

-5 5180.0016
S 5180.0042
15 5180.0039
25 5180.0040
35 5180.0038
45 5180.0006
50 5180.0047
Max. Deviation Frequency 0.0047
Max. Frequency Error (ppm) 0.91

Global United Technology Services Co., Ltd.
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Report No.: GTSL202104000288F01
Frequencies Stability test result: 5240MHz

Test Conditions Measured Frequency(MHz) 5240
V nor(V) 5240.0024
V max(V) 5240.0043
V min(V) 5240.0024
Max. Deviation Frequency 0.0043
Max. Frequency Error (ppm) 0.82

Frequency Error vs. Temperature:

Test Conditions (C) Measured Frequency(MHz) 5240
-5 5240.0038
5 5240.0035
15 5240.0050
25 5240.0052
35 5240.0043
45 5240.0047
50 5240.0050
Max. Deviation Frequency 0.0052
Max. Frequency Error (ppm) 0.99
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GTS

Report No.: GTSL202104000288F01

8 Test Setup Photo

Reference to the appendix | for details.

9 EUT Constructional Details

Reference to the appendix Il for details.

---END---
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